
 

 

 

 

 
Health Facility: 
 

 Month and Year:  

To be completed daily by the PN responsible for IMCI. Immediately reorder from pharmacy if items not available 

 If stock not available at the pharmacy inform the OM of the facility 

 
Date of visit: 
 

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 

 
Oral formulations/inhalers 
 

Abacavir 20 mg/ml solution OR  

Abacavir 60 mg dispersible tablets 

                               

Abacavir 300 mg tablets                                

Amoxicillin 250 mg capsules                                

Amoxicillin 500 mg capsules                                

Amoxicillin 125 mg/5 ml OR  

250 mg/5 mlsuspension 

                               

Azithromycin 250 mg OR 500 mg 

tablets 

                               

Beclomethasone/Budesonide 100 

mcg OR 200 mcg metered dose 

inhaler (MDI) 

                               

Contraceptive: Combined oral pill                                

Co-trimoxazole 200/40 mg per 5 ml 

suspension 

                               

Co-trimoxazole 400/80 mg tablets                                

Efavirenz 200 mg capsules                                

Efavirenz 50 mg capsules                                

Ferrous lactate/gluconate 

liquid/syrup 

                               

Ferrous sulphate (dried) /fumarate 

tablets providing ± 55 to 65 mg 

elemental iron 

                               

Isoniazid 100mg OR 300 mg tablets                                

Lamivudine 10 mg/ ml solution                                

Lamivudine 150 mg tablets                                

Combined oral contraceptive pill                                 

DAILY CHECKLIST: PHARMACEUTICAL 



 
Date of visit: 
 

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 

 
Oral formulations/inhalers 
 

Lopinavir, Ritonavir 200/50 mg 

tablets OR  

Atazanavir 150 mg capsules WITH 

Ritonavir 100 mg capsules 

                               

Lopinavir, Ritonavir 80/20 mg/ml 

solution 

                               

Nevirapine 50 mg/5 ml suspension                                

Oral rehydration solution                                

Paracetamol 120 mg/5 ml syrup                                

Paracetamol 500 mg tablets                                

Prednisone 5mg tablets                                

Injections 

Benzathine benzylpenicillin 1.2MU 

OR 2.4MU vial 

                               

Ceftriaxone 250 mg OR 500 mg OR 

1 g 

                               

Medroxyprogesterone acetate 150 

mg/ml injection OR norethisterone 

200 mg/ml 

                               

Topicals 

Chloramphenicol 1%, ophthalmic 

ointment 

                               

Other devices 

Spacers for MDI <12 years                                

Masks for children < 3 years for MDI 

spacer 

                               

LARC                                

Action if not available: 

 

 

 

                               

Signature: 

 

                               

 


